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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing

Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, N0.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | PR.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax:

+86 10 57996388

Email:

liujiaf@srtc.org.cn

1.3 Applicant’s details

Company: Hisense International Co., Ltd.

Address: Floor 22, Hisense Tower, 17 Donghai Xi Road, Qingdao, 266071, China
City: Qingdao

Country or Region: China

Contacted person:

Geng Ruifeng

Tel:

+86-532-80877742

Fax:

Email:

gengruifeng@hisense.com

1.4 Manufacturer’s details

Company: Hisense Communications Co., Ltd.

Address: 218 Qianwangang Road, Qingdao Economic & Technological
Development Zone, Qingdao, China

City: Qingdao

Country or Region: China

Contacted person:

Zhang chuanzhu

Tel:

+86-532-55756010

Fax:

Email:

zhangchuanzhu@hisense.com

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2019-01-17
Testing Start Date: 2019-01-17
Testing End Date: 2019-03-06

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 30
Maximum Extreme 35
Minimum Extreme 0
Normal Supply Voltage (V d.c.): 3.85

Maximum Extreme Supply Voltage (V d.c.): 4.40

Minimum Extreme Supply Voltage (V d.c.): 3.50

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Range

WCDMA Band II:
Tx:1852.4~1907.6MHz Rx:1932.4~1987.6MHz
WCDMA Band IV:
Tx:1712.4~1752.6MHz Rx:2112.4~2152.6 MHz

WCDMA Band V:
Tx:826.4~846.6MHz Rx:871.4~891.6MHz
Mode HSDPA/HSUPA/HSPA+
Emission Designator 4AM50FOW
FDD

Duplex Mode

Duplex Spacing

WCDMA Band 11:80MHz
WCDMA Band 1V:400MHz
WCDMA Band V:45MHz

Antenna Type

PIFA Antenna

Antenna Information

Main Ant(Down-Ant) support WCDMA B2/4/5
DIV Ant(Up-Ant) support WCDMA B4/5

Power Supply Battery/Charger
HW Version V1.00
SW Version L1592.6.01.05.MX05
IMEI 002101541913327

Page number: 4 of 69
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2.2 Support Equipment

The following support equipment was used to exercise the DUT during testing:

Equipment Battery

Manufacturer Huizhou Highpower Technology Co., Ltd.
Model Number | LPN385300A

Serial Number

Equipment Charger

Manufacturer JIANGSU CHENYANG ELECTRON CO.,LTD

Model Number

CC10-050200U

Serial Number

Equipment

Headset

Manufacturer

NEW LEADER INDUSTRY CO.,LTD

Model Number

NLD-EM116T-046S

Serial Number

Equipment

USB Cable

Manufacturer

SHENZHEN FKY-QY HARDWARE ELECTRONIC CO.,LTD

Model Number

FKYM1-2428L10WHR-C1

Serial Number

2.3 Conducted measurement Path Loss
WCDMA B2 Offset 6.8dB = Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Cable loss 0.6dB

WCDMA B4 Offset 6.8dB = Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Cable loss 0.6dB

WCDMA B5 Offset 6.5dB = Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Cable loss 0.3dB
2.4 Summary table.

FCC Frequency Conducted ERP/ Frequency Emission
Rule Range(MHz) Power EIRP Tolerance Designator
Part (dBm) (W) (ppm)

24E 1852.4-1907.6 20.74 0.030 0.017 AM15FOW
22H 826.4-846.6 23.45 0.034 0.020 AM16FOW
27 1712.4-1752.6 22.42 0.049 0.019 4AM15F9W

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

3 REFERENCE SPECIFICATION

Specification Version Title
2.1046 2019 Measurements required: RF power output.
2.1049 2019 Measurements required: Occupied bandwidth.
21051 2019 Mea_surements required: Spurious emissions at antenna
terminals.
2.1053 2019 Measurements required: Field strength of spurious radiation.
2.1055 2019 Measurements required: Frequency stability.
22.355 2019 Frequency tolerance.
22.913 2019 Effective radiated power limits.
22.917 2019 Emission limitations for cellular equipment.
24.232 2019 Power and antenna height limits.
24.235/27.54 2019 Frequency stability.
24.238 2019 Emission limitations for Broadband PCS equipment.
27.50 2019 Power limits and duty cycle.
27.53 2019 Emission limits.
American National Standard for Compliance Testing of
ANSIC63.26 2015 Transmitters Used in Licensed Radio Services
KDB 971168 April 9, | MEASUREMENT GUIDANCE FOR CERTIFICATION OF
D01 2018 LICENSED DIGITAL TRANSMITTERS
The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 69
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have
been met.
FAIL Test result shows that the requirements of the relevant specification have
not been met.
N/T Test case is not tested.
NTC Nominal voltage, Normal Temperature
HV High voltage, Normal Temperature
LV Low voltage, Normal Temperature
HTHV high voltage, High Temperature
LTHV High voltage, Low Temperature
HTLV Low voltage, High Temperature
LTLV Low voltage, Low Temperature
The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 69
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5 RESULT SUMMARY

No. Test case FCC reference Verdict

1 RF Power Output 22.913(a)/24.232(b) Pass

Effective Radiated Power and
2 _ _ _ 22.913(a)/24.232(b) /27.50(d)(4) Pass
Effective Isotropic Radiated Power

3 Occupied Bandwidth 2.1049/27.53(h)(1) Pass
4 Emission Bandwidth 22.917(b)/24.238(b) Pass
. Spurious Emissions at antenna 2.1051/22.917(a)/24.238(a)/ b
ass
terminal 27.53(h)
6 Band Edges Compliance 22.917(b)/24.238(b)/ 27.53(h) Pass
7 Frequency Stability 2.1055/22.355/24.235/27.54 Pass
_ _ o 2.1053/22.917(a)/24.238(a)/
8 Radiated Spurious Emissions Pass
27.53(h), 27.53(0)
9 Peak-Average Ratio 24.232(d)/ 27.50(d)(5) Pass
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen jv;- . Mr.LiBin '
i % ‘ 2\ 7fh |
Tested by: S Issued date:
Mr. He Dengshun -~ i
4 ﬂ[ ’1? '/é 20190307
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6 TEST RESULT

6.1 RF Power Output-FCC Part 22.913(a)/Part24.232(b)

Ambient condition:

Temperature Relative humidity Pressure
25°C 30% 101.9kPa
Test Setup:
RF output
EUT WCDMA Mobile Station Tester
WCDMA band I

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels N09262, N0o9400 and N09538
(Bottom, middle and top channels of WCDMA band II)

Limits <24dBm

WCDMA band V
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels No4132, No4183 and No04233
(Bottom, middle and top channels of WCDMA band V)

Limits <24dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 69
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

The measurement will be conducted at three channels Nol1312, Nol1412 and Nol1513
(Bottom, middle and top channels of WCDMA band 1V)

Limits <24dBm

Test result:
The test results are shown in Appendix A.

6.2 Effective Isotropic Radiated Power-FCC 22.913(a)/24.232(b) /27.50(d)(4)

Ambient condition:

Temperature Relative humidity Pressure
25°C 30% 101.9kPa
Test Setup:
RF output
EUT WCDMA Mobile Station Tester
WCDMA band I

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

Power (EIRP) = Pmea + Ga

The measurement will be done at three channels N09262, No9400 and N09538 (Bottom,
middle and top channels of WCDMA band II).

Limits <33.0dBm

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 69
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WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

Power (EIRP) = Pmea + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

The measurement will be done at three channels No4132, No4183 and No4233 (Bottom,
middle and top channels of WCDMA band V)

Limits <38.5dBm

WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. Then the test data can be read at the tester screen. The loss between RF
output port of the EUT and the input port of the tester will be taken into consideration.

Power (EIRP) = Pmea + Ga

The measurement will be done at three channels No1312, No1412 and No1513 (Bottom,
middle and top channels of WCDMA band 1V).

Limits <30.0dBm

Test result:
The test results are shown in Appendix A.
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6.3 Occupied Bandwidth-FCC 2.1049/ 27.53(h)(1)

Ambient condition:

Temperature Relative humidity Pressure

25°C 30% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 51kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, N0o9400 and N09538
(Bottom, middle and top channels of WCDMA band I1)

Limits: No specific occupied bandwidth requirements in part 2.1049
WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels No4132, No4183 and No04233
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements in part 2.1049

The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 69
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The occupied bandwidth is measured using spectrum analyzer. RBW is set
to 51kHz on spectrum analyzer. The bandwidth of 99% power can be read on spectrum
analyzer.

The measurement will be conducted at three channels Nol1312, Nol1412 and Nol1l513
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:
The test results are shown in Appendix A.

6.4 Emission Bandwidth-FCC 22.917(b)/24.238(b)

Ambient condition:

Temperature Relative humidity Pressure

25°C 30% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

WCDMA band Il
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, N0o9400 and No09538
(Bottom, middle and top channels of WCDMA band I1)

Limits: No specific emission bandwidth requirements in part 24.238(b)

The State Radio_monitoring_center Testing Center (SRTC) Page number: 13 of 69
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WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels N09262, N0o9400 and N09538
(Bottom, middle and top channels of WCDMA band V)

Limits: No specific emission bandwidth requirements in part 22.917(b)

WCDMA band IV

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The emission bandwidth is measured using spectrum analyzer. RBW is set

to 30kHz on spectrum analyzer. The bandwidth of -26dBc power can be read on spectrum
analyzer.

The measurement will be conducted at three channels Nol1312, No1412 and No1513
(Bottom, middle and top channels of WCDMA band 1V)

Limits: No specific emission bandwidth requirements in part 24.238(b)

Test result:
The test results are shown in Appendix A.
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6.5 Spurious Emissions at antenna terminal-FCC 2.1051/ 22.917(a)/24.238(a)/ 27.53(h)

Ambient condition:

Temperature Relative humidity Pressure

25°C 30% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

WCDMA band I
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10™ harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer.

The measurement will be conducted at one channel No9400 (middle channel of WCDMA
band I1)

Limits <-13dBm

WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 9GHz (higher than the 10™ harmonic of the carrier). The peak
detector is used and RBW is set to 1MHz on spectrum analyzer.

The measurement will be conducted at one channel No4183 (middle channel of WCDMA
band V)

Limits <-13dBm
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WCDMA band IV
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer.

The measurement will be conducted at one channel No1412 (middle channel of WCDMA
band 1V)

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.6 Band Edges Compliance-FCC 22.917(b)/24.238(b)/ 27.53(h)

Ambient condition:

Temperature Relative humidity Pressure

25°C 30% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

WCDMA band I
Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

The measurement will be conducted at two channels N09262 and N09538 (Bottom and top
channels of WCDMA band II)

Limits <-13dBm

WCDMA band V

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

The measurement will be conducted at two channels No4132 and No4233 (Bottom and top
channels of WCDMA band V)

Limits <-13dBm
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WCDMA band IV

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The measurement is carried out using a spectrum analyzer. The peak
detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum

analyzer.

The measurement will be conducted at two channels No1312 and No1513 (Bottom and top
channels of WCDMA band IV)

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.7 Frequency Stability-FCC 2.1055/22.355/24.235/27.54

Ambient condition:

Temperature Relative humidity Pressure
25°C 30% 101.9kPa
Test setup:
Climate Chamber
EUT
WCDMA Mobile Station Tester
DC

Power Supply

WCDMA band Il
Test Procedure:

Aradio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels N09262, N0o9400 and N09538 (Bottom, middle and top channels of WCDMA band
).

Limits: No specific frequency stability requirements in part 2.1055 and part 24.235.

WCDMA band V
Test Procedure:

Aradio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels N0o4132, No4183 and No4233 (Bottom, middle and top channels of WCDMA band
V).

Limits: No specific frequency stability requirements in part 2.1055 and part 22.355.
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WCDMA band IV
Test Procedure:

Aradio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels N0o1312, No1412 and No1513 (Bottom, middle and top channels of WCDMA band
V).

Limits: No specific frequency stability requirements in part 2.1055 and part 24.235.

Test result:
The test results are shown in Appendix A.
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6.8 Radiated Spurious Emissions-FCC 2.1053/22.917(a)/24.238(a)/ 27.53(h), 27.53(Q)

Ambient condition:

25°C 30% 101.9kPa

Test Setup:

4m
F Measurement
Distance

Ant
EUT T D%
[
'
Im

Tumtable |pgor15m
‘ RF Test
Receiver
| I
7 ~ Py
Ground Plane
Step 1
1
4m
‘7 Measuremmt--—‘
Substitution Ant Distance
TDSTITIT101 1 Ant
E I
| ] ‘
Turn Table
L. 0.8mor 1.5 lm
Bid m RF Test
Geh ‘ I I Receiver
e e 7 Vv
Ground Plane
Step 2
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WCDMA band Il

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10™ harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10™ harmonic of the carrier). The
peak detector is used and RBW is set to 1IMHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
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antenna gain of 11dB are added.

The measurement will be done at carrier frequencies that pertain to bottom (Channel 9262),
middle (Channel 9400) and top (Channel 9538) channels of WCDMA band Il.

WCDMA band V

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10™ harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10" harmonic of the carrier). The
peak detector is used and RBW is set to 1IMHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:
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Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

The measurement will be done at carrier frequencies that pertain to bottom (Channel 4132),
middle (Channel 4183) and top (Channel 4233) channels of WCDMA band V.

WCDMA band IV

Test procedure:

The measurements procedures in TIA-603C-2004 are used.

The spectrum was scanned from 30MHz to the 10™ harmonic of the highest frequency
generated within the equipment.

Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10™ harmonic of the carrier). The
peak detector is used and RBW is set to 1IMHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating the
test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
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the Substitution Antenna Gain (Ga).

Calculation procedure:

The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmeat Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.

P=P meatPcatGa=(-20dBm)+(-30dB)+(11dB)= -39dBm

The measurement will be done at carrier frequencies that pertain to bottom (Channel 1312),
middle (Channel 1412) and top (Channel 1513) channels of WCDMA band IV.

Test result:
The test results are shown in Appendix B.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 25 of 69
Tel: 86-10-57996183
Fax: 86-10-57996388 V1.0.0



=
:SIQ I( : No.: SRTC2019-9004(F)-19011703(B)
e s e o FCC ID: 2ADOBHLTE215E

e .

6.9 Peak-Average Ratio -FCC 24.232(d)/ 27.50(d)(5)
Ambient condition:

Temperature Relative humidity Pressure

25°C 30% 101.9kPa

Test Setup:

Mobile Station Tester

RF output Power
EUT Divider

Spectrum Analyzer

Test procedure:

After aradio link has been established between EUT and Tester, the output power of the cell
signal of the testing equipment will be decreased until the output power of the EUT reach a
maximum value. The Peak-Average Ratio is measured using spectrum analyzer. RBW is set
to 30kHz on spectrum analyzer. The Peak-Average Ratio can be read on spectrum analyzer.

Limits: the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Test result:
The test results are shown in Appendix A
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{ MEASUREMENT UNCERTAINTIES

ltems Uncertainty
RF Power Output U=0.6 dB
Occupied Bandwidth 3kHz
9kHz~2GHz U=1.2dB
Spurious Emissions 2G™3.6GHz U=1.4d8
3.6G~8GHz U=2.2dB
8G~12.75GHz U=2.7dB
Band Edges Compliance 1.2dB
Frequency Stability U=48 Hz
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8 TEST EQUIPMENTS

No. Name/Model Manufacturer SIN CallprationiSCalibration
Date Due Date
y | E5515C(8960) Mobile Station Agilent MY50266302 | 2018.08.20 | 2019.08.19
Tester
2 N3020A Agilent MY48010771 | 2018.08.20 2019.08.19
Spectrum Analyzer
6007 .
3 . Weinschel 6007-GJ-1 2018.08.20 2019.08.19
Power Divider
4 DC Power Supply E3645A Agilent MY40000741 | 2019.03.01 2020.02.28
5 | Temperature chamber SH241 ESPEC 92013758 2018.08.20 2019.08.19
12.65mx8.03mx7.50m
6 Fully-Anechoic Chamber FRANKONIA o =
23.18mx16.88mx9.60m
/ Semi-Anechoic Chamber FRANKONIA N
8 Turn table Diameter:1m FRANKONIA | - | e | e
9 Turn table Diameter:5m FRANKONIA |  —— | e | e
10 | Antenna master FAC(MA4.0) MATURO |  ——- | | -
11 | Antenna master SAC(MA4.0) MATURO |  ——- | | -
12 9.080m.><5.?55m><3.525m ERANKONIA | e | e
Shielding room
13 HF 907 Double-Ridged R&S 100512 | 2018.08.20 | 2019.08.19
Waveguide Horn Antenna
14 HF 907 Double-Ridged R&S 100513 | 2018.08.20 | 2019.08.19
Waveguide Horn Antenna
15 HL562 Ultra log antenna R&S 100016 2018.08.20 | 2019.08.19
16 3160-09 Receive antenna SCHWARZ-BECK | 002058-002 | 2018.08.20 2019.08.19
17 ESI 40 EMI test receiver R&S 100015 2018.08.20 2019.08.19
18 ESCS30 EMI test receiver R&S 100029 2018.08.20 2019.08.19
19 HL562 Receive antenna R&S 100167 2018.08.20 2019.08.19
20 ENV216 AMN R&S 3560.6550.12 | 2018.08.20 2019.08.19

APPENDIX A —-TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.
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APPENDIX A —TEST DATA OF CONDUCTED EMISSION

RF Power Output-FCC Part 22.913(a)/Part24.232 (b)
Main ANT and DIV ANT are TX diversity switching.
WCDMA band Il

Main Antenna Gain=-9.5dBi

Carrier Channel RF Power Main Ant

Mode frequency No Output EIRP
(MHz) ' (dBm) (W)
Release 1852.4 9262 20.74 0.013
99 RMC,12.2kbps 1880.0 9400 20.66 0.013
1907.6 9538 20.68 0.013
1852.4 9262 20.74 0.013
Subtest 1 1880.0 9400 20.66 0.013
1907.6 9538 20.65 0.013
1852.4 9262 20.64 0.013
Subtest 2 1880.0 9400 20.63 0.013
1907.6 9538 20.65 0.013
HSDPA 1852.4 9262 20.66 0.013
Subtest 3 1880.0 9400 20.62 0.013
1907.6 9538 20.63 0.013
1852.4 9262 20.64 0.013
Subtest 4 1880.0 9400 20.62 0.013
1907.6 9538 20.65 0.013
1852.4 9262 20.63 0.013
Subtest 1 1880.0 9400 20.62 0.013
1907.6 9538 20.63 0.013
1852.4 9262 20.61 0.013
Subtest 2 1880.0 9400 20.64 0.013
1907.6 9538 20.65 0.013
1852.4 9262 20.62 0.013
HSUPA Subtest 3 1880.0 9400 20.61 0.013
1907.6 9538 20.63 0.013
1852.4 9262 20.64 0.013
Subtest 4 1880.0 9400 20.64 0.013
1907.6 9538 20.64 0.013
1852.4 9262 20.65 0.013
Subtest 5 1880.0 9400 20.63 0.013
1907.6 9538 20.62 0.013
1852.4 9262 20.62 0.013
HSPA+ Subtest 1 1880.0 9400 20.61 0.013
1907.6 9538 20.64 0.013
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WCDMA band V
Main Antenna Gain=-6.0dBi
DIV Antenna Gain=-7.0dBi

Carrier Channel RF Power | Main Ant | DIV Ant
Mode frequency No Output ERP ERP
(MHz) ' (dBm) (W) (W)
Release 826.4 4132 23.45 0.034 0.027
99 RMC,12.2kbps 836.6 4183 23.42 0.034 0.027
846.6 4233 23.39 0.033 0.027
826.4 4132 23.43 0.034 0.027
Subtest 1 836.6 4183 23.38 0.033 0.026
846.6 4233 23.37 0.033 0.026
826.4 4132 23.36 0.033 0.026
Subtest 2 836.6 4183 23.36 0.033 0.026
846.6 4233 23.33 0.033 0.026
HSDPA 826.4 4132 23.33 0.033 | 0.026
Subtest 3 836.6 4183 23.35 0.033 0.026
846.6 4233 23.36 0.033 0.026
826.4 4132 23.32 0.033 0.026
Subtest 4 836.6 4183 23.34 0.033 0.026
846.6 4233 23.36 0.033 0.026
826.4 4132 23.35 0.033 0.026
Subtest 1 836.6 4183 23.33 0.033 0.026
846.6 4233 23.35 0.033 0.026
826.4 4132 23.37 0.033 0.026
Subtest 2 836.6 4183 23.33 0.033 0.026
846.6 4233 23.32 0.033 0.026
826.4 4132 23.35 0.033 0.026
HSUPA Subtest 3 836.6 4183 23.34 0.033 0.026
846.6 4233 23.33 0.033 0.026
826.4 4132 23.37 0.033 0.026
Subtest 4 836.6 4183 23.34 0.033 0.026
846.6 4233 23.35 0.033 0.026
826.4 4132 23.33 0.033 0.026
Subtest 5 836.6 4183 23.32 0.033 0.026
846.6 4233 23.36 0.033 0.026
826.4 4132 23.32 0.033 0.026
HSPA+ Subtest 1 836.6 4183 23.33 0.033 0.026
846.6 4233 23.34 0.033 0.026

The State Radio_monitoring_center Testing Center (SRTC) Page number: 30 of 69

Tel: 86-10-57996183
Fax: 86-10-57996388 V1.0.0




e .

No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band IV
Main Antenna Gain=-9.5dBi
DIV Antenna Gain=-5.5dBi

Carrier Channel RF Power | Main Ant | DIV Ant

Mode frequency No Output EIRP EIRP

(MHz) ' (dBm) (W) W)

Release 1712.4 1312 22.42 0.020 0.049
99 RMC,12.2kbps 1732.4 1412 22.25 0.019 0.047
1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.41 0.020 0.049

Subtest 1 1732.4 1412 22.24 0.019 0.047

1752.6 1513 22.23 0.019 0.047

1712.4 1312 22.36 0.019 0.049

Subtest 2 1732.4 1412 22.21 0.019 0.047

1752.6 1513 22.22 0.019 0.047

HSDPA 1712.4 1312 22.35 0.019 | 0.048
Subtest 3 1732.4 1412 22.22 0.019 0.047

1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.34 0.019 0.048

Subtest 4 1732.4 1412 22.21 0.019 0.047

1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.34 0.019 0.048

Subtest 1 1732.4 1412 22.22 0.019 0.047

1752.6 1513 22.24 0.019 0.047

1712.4 1312 22.31 0.019 0.048

Subtest 2 1732.4 1412 22.23 0.019 0.047

1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.36 0.019 0.049

HSUPA Subtest 3 1732.4 1412 22.23 0.019 0.047
1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.32 0.019 0.048

Subtest 4 1732.4 1412 22.21 0.019 0.047

1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.35 0.019 0.048

Subtest 5 1732.4 1412 22.23 0.019 0.047

1752.6 1513 22.21 0.019 0.047

1712.4 1312 22.39 0.019 0.049

HSPA+ Subtest 1 1732.4 1412 22.22 0.019 0.047
1752.6 1513 22.21 0.019 0.047
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Occupied Bandwidth-FCC 2.1049/ 27.53(h)(1)

WCDMA band Il
REL99 Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MH2)
1852.4 9262 4.1454
1880.0 9400 4.1417
1907.6 9538 4.1540
HSDPA Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MHZ)
1852.4 9262 4.1529
1880.0 9400 4.1378
1907.6 9538 4.1374
WCDMA band V
REL99 Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MH2)
826.4 4132 4.1551
836.6 4183 4.1247
846.6 4233 4.1405
HSDPA Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MH2)
826.4 4132 4.1360
836.6 4183 4.1205
846.6 4233 4.1265
WCDMA band IV
REL99 Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MH2)
1712.4 1312 4.1195
1732.4 1412 4.1205
1752.6 1513 4.1265
HSDPA Mode:
Carrier frequency Bandwidth of 99% Power
(MH2) Channel No. (MH2)
1712.4 1312 4.1345
1732.4 1412 4.1313
1752.6 1513 4.1485
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Emission Bandwidth-FCC 22.917(b)/24.238(b)

WCDMA band I
REL99 Mode:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MH2)
1852.4 9262 4.653
1880.0 9400 4.678
1907.6 9538 4.693
HSDPA Mode:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MH2)
1852.4 9262 4.667
1880.0 9400 4.649
1907.6 9538 4.666
WCDMA band V
REL99 Mode:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MH2)
826.4 4132 4.729
836.6 4183 4.676
846.6 4233 4.701
HSDPA:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MH2)
826.4 4132 4,722
836.6 4183 4.705
846.6 4233 4.700
WCDMA band IV
REL99 Mode:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MHZ)
1712.4 1312 4.675
1732.4 1412 4.666
1752.6 1513 4.675
HSDPA Mode:
Carrier frequency Bandwidth of -26dBc Power
(MH2) Channel No. (MH2)
1712.4 1312 4.690
1732.4 1412 4.675
1752.6 1513 4.664
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

WCDMA band Il

REL99 Mode:

Il Aigilent Spectrum Analyzer, - Occupied BY

AC

SEMNSE:IMT]|

ALIGNAUTO 04:47:36 PM 1an 25, 2019

Center Freq 1.852400000 GHz

Input: RF
#IFGain:Low

T Trig:Free Run

CenterFreq; 1.852400000 GHz

#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.5

Frequency

650

-3.60

Center Freq(|
1.852400000 GHz

-13.5

-23.5

-33.45

-43.5

-53.5

63.5

Center 1.852 GHz
Res BW 51 kHz

#VBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

Occupied Bandwidth

Total Power

4.1454 MHz
Transmit Freq Error 6.066 kHz OBW Power
x dB Bandwidth 4.653 MHz x dB

22.1 dBm

99.00 %
-26.00 dB

CF Step
1.000000 MHz|

Auto Man

Freq Offset
0 Hz|

STATUS.

Tl Agilent Spectrum Analyzen - Occupied BW

Channel 9262

50 %

AC

SEMSE:INT]|

ALIGNAUTO 04:49:01 PM 1an 25, 2019

Center Freq 1.880000000 GHz

Tnput: RE

[vu] Trig: Free Run
#IFGain:Low

Center Freq: 1.880000000 GHz

#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
165

6.50

-3.50

-13.5

Frequency

CenterFreq||
1.880000000 GHz,

235

335

-43.5

6346

635

Center 1.88 GHz
Res BW 51 kHz

#VBW 150 kHz

Span 10 MHz

Sweep 4.8 ms

Occupied Bandwidth

Total Power

4.1417 MHz
Transmit Freq Error -5.269 kHz OBW Power
x dB Bandwidth 4.678 MHz x dB

21.9dBm

99.00 %
-26.00 dB

STATUS.

CF Step
1.000000 MHz|

Auto Man

Freq Offset
0Hz

Channel 9400

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO

04:49:31 PM 1an 25, 2019

Center Freq 1.907600000 GHz

Center Freq: 1.907600000 GHz

Tnput: RE

.
#IFGain:Low

T Trig:Free Run Avg[Hold:>10/10
#Atten: 30 dB

Radio Std: None

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.8

6.50

-3.50

-13.5

235

335

-43.5

535

635

Center 1.908 GHz
Res BW 51 kHz

#YBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

Occupied Bandwidth

Total Power

21.8 dBm

Frequency

CenterFreq||
1.907600000 GHz,

Auto

CF Step
1.000000 MHz,
Man

Freq Offset
0Hz

4.1540 MHz

Transmit Freq Error
x dB Bandwidth

-8.922 kHz
4.693 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

HSDPA Mode:

Channel 9538

Il Agilent Spectrum Analyzer - Occupied BW

509 AC SEMSE:INT) ALIGN AUTCO 04:48:33 PM Jan 25, 2019
Center Freq_1.852400000 GHz Center Freq: 1.852400000 GHz Radio Std: None Frequency
Input: RF [ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
165 CenterFreq|
6.50 1.852400000 GHz
-3.50
135
235
-85
435
-53.5
535
CF Step
Center 1.852 GHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.1 dBm Freq Offset
4.1529 MHz OHz
Transmit Freq Error 9.530 kHz OBW Power 99.00 %
x dB Bandwidth 4.667 MHz x dB -26.00 dB

STATUS.

Channel 9262

The State Radio_monitoring_center Testing
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO 04:49:03 PM 1an 25, 2019

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz

Tnput: RE

.
#IFGain:Low

7 Trig:Free Run
#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.8

6.50

-3.50

-13.5

235

335

-43.5 frests

535

635

Center 1.88 GHz
Res BW 51 kHz

#YBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

Frequency

CenterFreq||
1.880000000 GHz,

Auto

CF Step
1.000000 MHz,
Man

Occupied Bandwidth

Total Power

21.9dBm

Freq Offset
0Hz

4.1378 MHz

Transmit Freq Error
x dB Bandwidth

-9.151 kHz
4.649 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Channel 9400

Tl Agilent Spectrum Analyzen - Occupied BW

50 9 AC SEMSE:INT| ALIGMAUTO 04:49:36 PM 1an 25, 2019
Center Freq_1.907600000 GHz Center Freq: 1.907600000 GHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
185 CenterFreq||
A0 1.907600000 GHz
-3.50
135
-23.5
-85
435 i
-53.5
535
CF Step
Center 1.908 GHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 21.9 dBm Freq Offset
41374 MHz 0Hz
Transmit Freq Error -7.785 kHz OBW Power 99.00 %
x dB Bandwidth 4.666 MHz x dB -26.00 dB

STATUS.

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

WCDMA band V

REL99 Mode:

Il Agilent Spectrum Analyzer, - Occupied BY

AC SENSE:INT

ALIGN AUTOD

04:54:14 PM Jan2s, 2019

S0 &
Center Freq 826.400000 MHz

Center Freq; 826.400000 MHz

#IFGain:Low

Input: RF Ty

~— Trig: Free Run
#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.5

650

-3.50

-13.5

-23.5

3.5 e

-43.5

535

63.5

Center 826.4 MHz
Res BW 51 kHz

#VBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

OCccupied Bandwidth Total Power
4.1551 MHz

Transmit Freq Error 2.420 kHz OBW Power

x dB Bandwidth 4.729 MHz x dB

22.8 dBm

99.00 %
-26.00 dB

Frequency

CenterFreq||
826.400000 MHz|

CF Step
1.000000 MHz

Auto Man

Freq Offset
0 Hz|

STATUS.

Tl Agilent Spectrum Analyzen - Occupied BW

Channel 4132

50 9

AC SEMSE:INT|

ALIGMAUTO

04:54:51 PM 1an 25, 2019

Center Freq 836.600000 MHz

Center Freq: 836.600000 MHz

Tnput: RE

.
#IFGain:Low

7 Trig:Free Run
#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.8

Frequency

6.50

-3.50

Center Freq||
836.600000 MHz,

-13.5

-43.5

535

635

Center 836.6 MHz
Res BW 51 kHz

#YBW 150 kHz

Span 10 MHz

Sweep 4.8 ms

CF Step
1.000000 MHz|

Auto Man

Occupied Bandwidth

Total Power

23.0 dBm

Transmit Freq Error
x dB Bandwidth

4.1247 MHz

-3.616 kHz
4.676 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Freq Offset
0 Hz

Channel 4183

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO 04:55:15 PM 1an 25, 2019

Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
165 CenterFreq|
5D 846.600000 MHz
-3.50
135
235
-85 ey e
435
-53.5
535
CF Step
Center 846.6 MHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.9dBm Freq Offset
4.1405 MHz 0Hz
Transmit Freq Error -1.615 kHz OBW Power 99.00 %
x dB Bandwidth 4.701 MHz x dB -26.00 dB
(MSG STATUS

Channel 4233

HSDPA:

Il Agilent Spectrum Analyzer - Occupied BW

509 AC SEMSE:INT) ALIGN AUTCO 04:54:16 PM Jan 25, 2019
Center Freq 826.400000 MHz Center Freq: 826.400000 MHz Radio Std: None Frequency
Tnput: RE T Trig:Free Run Avg|Hold:>10/10
#IFGain:Low ™ #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
165 CenterFreq|
5a0 826.400000 MHz
-3.50
-13.5
-23.5
-33.5 T T
-43.5
-53.5
-63.5
CF Step
Center 826.4 MHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 23.1 dBm Freq Offset
4.1360 MHz OHz
Transmit Freq Error 4.541 kHz OBW Power 99.00 %
x dB Bandwidth 4.722 MHz x dB -26.00 dB
IMSG STATUS

Channel 4132

The State Radio_monitoring_center Testing Center (SRTC) Page number: 38 of 69
Tel: 86-10-57996183

Fax: 86-10-57996388 V1.0.0



gm
T S0 FLinci e s Tl et

(B AR e e

No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO 04:54:53 PM 1an 25, 2019

Center Freq 836.600000 MHz Center Freq: 536.600000 MHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
165 CenterFreq|
5D 836.600000 MHz
-3.50
135
235
-85
435
-53.5
535
CF Step
Center 836.6 MHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 23.1 dBm Freq Offset
4.1250 MHz 0Hz
Transmit Freq Error -15.023 kHz OBW Power 99.00 %
x dB Bandwidth 4.705 MHz x dB -26.00 dB

STATUS.

Channel 4183

Tl Agilent Spectrum Analyzen - Occupied BW

50 9 AC SEMSE:INT| ALIGMAUTO 04:55:17 PM 1an 25, 2019
Center Freq 846.600000 MHz Center Freq: 846.600000 MHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
185 CenterFreq||
A0 846.600000 MHz
-3.50
135
-23.5
33 5 e
435
-53.5
535
CF Step
Center 846.6 MHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.7 dBm Freq Offset
4.1537 MHz 0Hz
Transmit Freq Error 3.549 kHz OBW Power 99.00 %
x dB Bandwidth 4.705 MHz x dB -26.00 dB

STATUS.

Channel 4233

The State Radio_monitoring_center Test
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band IV

REL99 Mode:

Il Agilent Spectrum Analyzer, - Occupied BY

S0Q AL SEMSE:INT| ALIGN AUTO 04:56:19 PM Jan 25, 2019
Center Freq 1.712400000 GHz Center Freq: 1.712400000 GHz Radio Std: None Frequency
Tnput: RF T Trig:Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBldiv Ref 26.50 dBm
HILog
165 Center Freq
6.50 1.712400000 GHz|
-3.50
135
2.5
3.5
435 oty
535
535
CF step
Center 1.712 GHz Span 10 MHz|[, 9% WHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8 ms||—_—
Occupied Bandwidth Total Power 22.5dBm Freq Offset
4.1195 MHz OHz
Transmit Freq Error 3.066 kHz OBW Power 99.00 %
x dB Bandwidth 4.675 MHz x dB -26.00 dB

STATUS.

Tl Agilent Spectrum Analyzen - Occupied BW

Channel 1312

50 9 AC SEMSE:INT| ALIGMAUTO 04:56:49 PM 1an 25, 2019
Center Freq 1.732400000 GHz Center Freq: 1.732400000 GHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
185 CenterFreq||
A0 1.732400000 GHz
-3.50
135
-23.5
-85
435
-53.5
535
CF Step
Center 1.732 GHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.3dBm Freq Offset
4.1205 MHz 0Hz

Transmit Freq Error -7.174 kHz OBW Power 99.00 %

x dB Bandwidth 4.666 MHz x dB -26.00 dB
IMSG 'STATUS

Channel 1412

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO

04:57:13 PM 1an 25, 2019

Center Freq 1.752600000 GHz

Center Freq: 1.752600000 GHz

Tnput: RE

.
#IFGain:Low

T Trig:Free Run Avg[Hold:>10/10
#Atten: 30 dB

Radio Std: None

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.8

6.50

-3.50

-13.5

235

335

-43.5

535

635

Center 1.753 GHz
Res BW 51 kHz

#YBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

Occupied Bandwidth

Total Power

22.1 dBm

Frequency

CenterFreq||
1.752600000 GHz,

Auto

CF Step
1.000000 MHz,
Man

Freq Offset
0Hz

4.1265 MHz

Transmit Freq Error
x dB Bandwidth

5.956 kHz
4.675 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

HSDPA Mode:

Channel 1513

Il Agilent Spectrum Analyzer - Occupied BW

509 AC SEMSE:INT) ALIGN AUTCO 04:56:23 PM Jan 25, 2019
Center Freq_1.712400000 GHz Center Freq: 1.712400000 GHz Radio Std: None Frequency
Input: RF [ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
165 CenterFreq|
6a0 1.712400000 GHz
-3.50
135
235
-85
435
-53.5
535
CF Step
Center 1.712 GHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.6 dBm Freq Offset
4.1345 MHz OHz
Transmit Freq Error 12.444 kHz OBW Power 99.00 %
x dB Bandwidth 4.690 MHz x dB -26.00 dB

STATUS.

Channel 1312

The State Radio_monitoring_center Testing
Tel: 86-10-57996183
Fax: 86-10-57996388

Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Tl Agilent Spectrum Analyzen - Occupied BW

50 9

AC SEMSE:INT|

ALIGMAUTO 04:56:51 PM 1an 25, 2019

Center Freq 1.732400000 GHz

Center Freq: 1.732400000 GHz

Tnput: RE

.
#IFGain:Low

7 Trig:Free Run
#Atten: 30 dB

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 6.5 dB

10 dBldiv Ref 26.50 dBm

HILog
16.8

6.50

-3.50

-13.5

235

335

-43.5

535

635

Center 1.732 GHz
Res BW 51 kHz

#YBW 150 kHz

Span 10 MHz
Sweep 4.8 ms

Frequency

CenterFreq||
1.732400000 GHz,

Auto

CF Step
1.000000 MHz,
Man

Occupied Bandwidth

Total Power

22.3 dBm

Freq Offset
0Hz

4.1313 MHz

Transmit Freq Error
x dB Bandwidth

2.191 kHz
4.675 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

Channel 1412

Tl Agilent Spectrum Analyzen - Occupied BW

50 9 AC SEMSE:INT| ALIGMAUTO 04:57:16 PM 1an 25, 2019
Center Freq 1.752600000 GHz Center Freq: 1.752600000 GHz Radio Std: None Frequency
Tnput: RE o Trig:Free Run Avg|Held:>10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.5 dB
10 dBidiv Ref 26.50 dBm
HILog
185 CenterFreq||
A0 1.752600000 GHz
-3.50
135
-23.5
-85
435
-53.5
535
CF Step
Center 1.753 GHz Span 10 MHz|[, 1000000 MHz
Res BW 51 kHz #VBW 150 kHz Sweep 4.8ms |/
Occupied Bandwidth Total Power 22.3dBm Freq Offset
4.1485 MHz 0Hz
Transmit Freq Error 9.985 kHz OBW Power 99.00 %
x dB Bandwidth 4.664 MHz x dB -26.00 dB

STATUS.

Channel 1513

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 42 of 69

V1.0.0



=
:;IQ It : No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

T S0 FLinci e s Tl et

(B AR e e

Spurious Emissions at antenna terminal-FCC Part2.1051/ 22.917(a)/24.238(a)/ 27.53(h)
WCDMA band I

REL99 Mode:

Il Agilent Spectrum Analyzer - Swept SA

S0Q AC SEMSE:INT) ALIGN AUTO 06:19:59 PM Jan 25, 2019 Peak S h
Marker 1 1.835440000000 GHz |_|_rig.F'_ee R ::gsﬂ:&ﬂ-;ogﬁz\gr ez 5 5 8 eak Searc
R rortow ™ RAtten: 30 dB ’ oerlF NN KN N
Rof Ofeet 6.5 B Mkr1 1.835 440 GHz NextPeak
19geic_Ref 18.30 dBm -41.350 dBm
o Next Pk Right|
-1.20
Next Pk Left]
-11.2 =t TEm
2212
Marker Deltal
2312
-412 q
Mkr—CF|
512
e Mkr—RefLvi|
712
More
Start 30.0 MHz Stop 1.8500 GHz 10of2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.00 ms (10001 pts)
IMSG STATUS

Channel 9400, 30MHz~1850MHz

Il Agilent Spectrum Analyzer - Swept SA

S50Q AC SENSE:INT] ALIGNAUTO 06:20:49 PM Jan 23, 2019 Peak S
Marker 1 1.884320000000 GHz |_|_rig.F'_ee R ::gsﬂ:&ﬂ-;ogﬁz\gr ez 5 5 8 eak Searc
Input: RE |€g::nf|_af\tu|*| A 90 4B - DET|F NN KN T
Rof Ofeet 6.5 B Mkr1 1.884 320 GHz NextPeak
19geicis__Ref 26.80 dBm -18.292 dBm
. Next Pk Right||
6.80
Next Pk Left|
-320
132 -13.00 dﬂg
' Marker Delta|
<232
-33.2
Mkr—CF
-43.2
e Mkr—RefLvi|
-B3.2
More|
Start 1.85000 GHz Stop 1.91000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG STATUS

Channel 9400, 1850MHz~1910MHz
Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Il Agilent Spectrum Analyzer - Swept SA

50 9 AC SEMSE:INT| ALIGMAUTO 06:21:24 PM 1an 25, 2019 —
Marker 1 _17.062184000000 GHz | Trig: Free Run ::gglggﬂledlé;"l%gwr TRTT/:; MM Peak Seareh
Input: RF |§ggnT:\tu[:) #Anén: 30 4B . DET|P WMK NN
NextPeak
Ref Offset 6.8 dB Mkr1 17.062 2 GHz
[0 geidiy_Ref 26.80 dBm -35.460 dBm
5e Next Pk Right(|
6.80
Next Pk Left]
-3.20
432 -13ﬂﬂdﬁ=m|
Marker Delta
.23.2
-33.2
’ Mkr—CF
432 e -
e Mkr—RefLvi|
-63.2
More|
Start 1.910 GHz Stop 20.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 45.3 ms (10001 pts)
IMSG 'STATUS

Channel 9400, 1910MHz~20GHz

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:20:07 PM Jan 25, 2019
Marker 1 1.594472000000 GHz | Avg Type: Log-Pwr wace], 5. 55| FeakSearch
Tnput: RF PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE [ ittty
IFGain:Low #Atten: 30 dB pET|P MK NN
Ref Ofsct 6.5 dB Mkr1 1.594 472 GHz NextPeak
19 dBidiv Ref 18.80 dBm -41.515 dBm
2.0 Next Pk Rightj]
-1.20
Next Pk Left]
-2 i
-212
Marker Deltal
-312
-412 .
Mkr—CF|
-812
o Mkr—RefLv|
ErA
More|
Start 30.0 MHz Stop 1.8500 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.00 ms (10001 pts)
[MSG STATUS

Channel 9400, 30MHz~1850MHz
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Tl Agilent Spectrum Analyzer - Swept SA

50 9 AC SEMSE:INT| ALIGMAUTO 06:21:01 PM 1an 25, 2019
Marker 1 1.884320000000 GHz | Trig: Free Run :\.",ggll-.{:nli'll-&%g‘gr TRTT; MM Peak Search
Input: RF |§ggnT:\tu[:) #Anén: 30 4B - DET|P WMK NN
Ref Ofset 6.3 dB Mkr1 1.884 320 GHz NextPeak
19 deidiv Ref 26.80 dBm -19.130 dBm
. Next Pk Right||
B.580
Next Pk Left]
-3.20
432 -13ﬂﬂdﬁ=m|
’ Marker Delta
2232
-332
Mkr—CF
-432
e Mkr—RefLvi|
-632
More|
Start 1.85000 GHz Stop 1.91000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG 'STATUS

Channel 9400, 1850MHz~1910MHz
Note: The signal beyond the limit is the signal transmitted by EUT.

Il Agilent Spectrum Analyzer - Swept SA

509 AC SENSE:INT]| ALIGNAUTO 06:21:48 PM 1an 25, 2019
Marker 1 16.870430000000GHz ] _ fg Ty Log bur maceli> <o o] Peak Search
- - rig: Free Run 3 old>
putRE " PNG: Fast o3 peten: 30 dB ¢ pEJP NNNN N
Ref Offset 6.6 dB Mkr1 16.870 4 GHz NextPeak
[0 geidis_Ref 26.80 dBm -36.354 dBm
. Next Pk Right||
E.80
Next Pk Left||
-3.20
432 71300d5=m|
Marker Delta|
-23.2
33.2
’ Mkr—CF
-13.2 b i
e Mkr—RefLvi|
-B3.2
More|
Start 1.910 GHz Stop 20,000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 45.3 ms (10001 pts)
IMSG STATUS
Channel 9400, 1910MHz~20GHz
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band V

REL99 Mode:

Il Agilent Spectrum Analyzer - Swept Sk

SENSE:INT

[E8]L=1[EY

ALIGN AUTOD 08:22:39 PM Jan 25, 2019

509
Marker 1 823.523600000 MHz

Peak Search

| Avg Type: Log-Pwr TRACE‘ 3456
N N Trig: Free Run Avg|Held:>100/100 T
R oy ™ #Atten: 30 dB oeTlP NHEHT
Rof Ofect 6.5 dB Mkr1 823.523 6 MHz NextPeak
19 geiciy__Ref 26.50 dBm -39.339 dBm
e Next Pk Right||
B.50
Next Pk Left|]|
-3.50
435 =13.00 dbn|
Marker Deltal
-235
-335
{ Mkr—CF
3
-435
e Mkr—RefLvi||
-B3.5
More
Start 30.0 MHz Stop 824.0 MHz 10of2
#Res BW 1.0 MHz #V/BW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG STATUS

Channel 4183, 30MHz~824MHz

Tl Agilent Spectrum Analyzer - Swept SA

ALIGMAUTO 06:23:39 PM 1an 25, 2019

Peak Search

Marker 1 840.847500000 MHz ITrig.Free Run ::gﬂ:m;—;a;%‘gf by 123429
Input: RF |§ggnT:\tu[:) #Anén: 30 4B - DET|P WMK NN
Ref Ofset 6.5 dB Mkr1 840.847 5§ MHz NextPeak
[0 geidiy_Ref 26.50 dBm -17.127 dBm
. Next Pk Right||
B.50
Next Pk Left]
-3.80
435 . -13.00 dﬂgl
| Marker Delta
-235
-335
Mkr—CF
-435
e Mkr—RefLvi|
-635
More|
Start 824.00 MHz Stop 849.00 MHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG 'STATUS

Channel 4183, 824MHz~849MHz
Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Il Agilent Spectrum Analyzer - Swept SA
S0Q

ALIGMAUTO 06:24:26 PM 1an 25, 2019

Peak Search

Marker 1 4.178683500000 GHz |_rrig.Free Run ::ggll'.{:ﬂl?:dlé;"l%ﬁwr T ot
Input: RF |§ggnT:\tu[:) #Anén: 30 4B . DET|P WMK NN
NextPeak
Ref Offset 6.5 dB Mkr1 4.178 7 GHz
19 deidiv Ref 26.50 dBm -38.860 dBm
. Next Pk Right](
B.50
Next Pk Left]
-3.80
135 -13.00 dﬂgl
Marker Delta
-235
-335
Mkr—CF|
435 e o B T
e Mkr—RefLvi|
-635
More|
Start 849 MHz Stop 9.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 14.0 ms (10001 pts)
IMSG 'STATUS

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

Channel 4183, 849MHz~9GHz

509 AC SEMSE:INT) ALIGN AUTCO 06:22:51 PM Jan 25, 2019
Marker 1 822.967800000 MHz | Avg Type: Log-Pwr TRACE[] 3.5 6 Peak Search
Tnput: RF PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE [ ittty
IFGain:Low #Atten: 30 dB pET|P MK NN
Ref Ofsct 6.5 dB Mkr1 822.967 8 MHz NextPeak
19 dBidiv Ref 26.50 dBm -39.202 dBm
185 Next Pk Rightj]
B.50
Next Pk Left]
-3.80
138 15.00 dem]
Marker Deltal
-235
-3385
A Mkr—CF
-435
e Mkr—RefLv|
-E35
More|
Start 30.0 MHz Stop 824.0 MHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG STATUS

Channel 4183, 30MHz~824MHz
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Tl Agilent Spectrum Analyzer - Swept SA

50 9 AC SEMSE:INT| ALIGMAUTO 06:23:46 PM 1an 25, 2019
Marker 1 840.847500000 MHz | Avg Type: Log-Pwr WACE[, o s150| PeakSearch
n n Trig: Free Run Avg|Hold:>100/100 THPE M iy
Input: RF Iggg}lff:‘t"l:) gAtten: 30 dB DET|P WMK NN
Ref Offset 6.5 dB. Mkr1 840.847 5§ MHz NextPeak
19 deidiv Ref 26.50 dBm -17.995 dBm
185 Next Pk Rightjj
6.50
Next Pk Left]
-3.50
138 13,00 dEin]
R Marker Delta
235
-335
Mkr—CF|
435
e Mkr—RefLv|
635
More|
Start 824.00 MHz Stop 849.00 MHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG 'STATUS

Channel 4183, 824MHz~849MHz
Note: The signal beyond the limit is the signal transmitted by EUT.

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:24:43 PM Jan 25, 2019
Marker 1 4.184389200000 GHz | Avg Type: Log-Pwr TRAGE|] 2356 Peak Search
Tnput: RF PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE [ ittty
IFGain:Low #Atten: 30 dB pET|P MK NN
NextPeak
Ref Offset 6.5 dB Mkr1 4.184 4 GHz
1ngdeiv Ref 26.50 dBm -39.212 dBm
185 Next Pk Rightj]
6.50
Next Pk Left]
-3.50
138 15.00 dem]
Marker Deltal
235
335
J’ Mkr—CF
435 - T L "
e Mkr—RefLv|
B35
More|
Start 849 MHz Stop 9.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 14.0 ms (10001 pts)
IMSG STATUS

Channel 4183, 849MHz~9GHz

The State Radio_monitoring_center Testing Center (SRTC)
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WCDMA band IV
REL99 Mode:

Il Agilent Spectrum Analyzer - Swept Sk
500 AC SEMNSE:IMT]| ALIGNAUTO 06:25:41 PM 1an 25, 2019

Marker 1_1.063536000000 GHz | e Free ;\vsl  Type: Log-Pur = IEEEE Peak Search
" . rig: Free Run wg|rold:
Input:RF PHO:1ast G0 patten: 30 dB oTlP NN
Ref Offset 6.8 dB Mkr1 1.063 536 GHz NextPeak
‘IL%;IBrdiv Ref 26.80 dBm -41.066 dBm
168 Next Pk Rightj]
6.80
Next Pk Left||
-320
32 713.UUdB:m|
Marker Delta|
-232
2332
¢ Mkr—CF
-432
e MKr—RefLvi|
-632
More|
Start 30.0 MHz Stop 1.7100 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.00 ms (10001 pts)
IMSG STATUS

Channel 1412, 30MHz~1710MHz

Tl Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 06:26:49 PM 1an 25, 2019
Marker 1_1.736410500000 GHz irgrreerun  AaaTimeLogbur macelil> < o o] Peak Search
Input: RF |§ggnT:\tu[:) #Anén: 30 4B - DET|P WMK NN
Ref Ofset 6.3 dB Mkr1 1.736 410 § GHz NextPeak
19 deidiv Ref 26.80 dBm -18.404 dBm
. Next Pk Right||
B.580
Next Pk Left||
-3.20
13.2 -13ﬂﬂdﬁ=m|
9 Marker Delta
2232
-332
Mkr—CF
432 b ]
e Mkr—RefLvi|
-632
More|
Start 1.71000 GHz Stop 1.75500 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG 'STATUS

Channel 1412, 1710MHz~1755MHz
Note: The signal beyond the limit is the signal transmitted by EUT.
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Il Agilent Spectrum Analyzer - Swept SA

508 AC SEMSEINT| ALIGN AUTO 06:27:21 PM 1an 25, 2019 —
Marker 1_3.466381000000 GHz irgrreerun  AaaTimeLogbur macefil> < o o] Peak Search
Input: RF |§ggnT:\tu[:) #Anén: 30 4B . DET|P WMK NN
NextPeak
Ref Offset 6.8 dB Mkr1 3.466 4 GHz
[0 geidiy_Ref 26.80 dBm -34.708 dBm
. Next Pk Right||
B.580
Next Pk Left||
-3.20
432 -13ﬂﬂdﬁ=m|
Marker Delta|
2232
332
Mkr—CF
e -
e Mkr—RefLvi|
-632
More|
Start 1.755 GHz Stop 20.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 46.0 ms (10001 pts)
IMSG 'STATUS

Channel 1412, 1755MHz~20GHz

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:25:48 PM Jan 25, 2019
Marker 1 1.685976000000 GHz | Avg Type: Log-Pwr TRAGE|] - 356 Peak Search
Tnput: RF PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE [ ittty
IFGain:Low #Atten: 30 dB pET|P MK NN
Ref Ofsct 6.5 dB Mkr1 1.685 976 GHz NextPeak
19 dBidiv Ref 26.80 dBm -42.035 dBm
188 Next Pk Rightj]
B.580
Next Pk Left]
-3.20
132 15,00 dBmj
Marker Deltal
-232
-332
0 Mkr—CF|
432 .
= Mkr—RefLv|
-E32
More|
Start 30.0 MHz Stop 1.7100 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.00 ms (10001 pts)
IMSG STATUS

Channel 1412, 30MHz~1710MHz

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Tl Agilent Spectrum Analyzer - Swept SA

508 AC SEMSEINT| ALIGN AUTO 0B:26:56 PM 1an 25, 2019
Marker 1_1.736410500000 GHz irgrreerun  AaaTimeLogbur macefil> < o o] Peak Search
Input: RF |§ggnT:\tu[:) #Anén: 30 4B - DET|P WMK NN
Ref Ofset 6.3 dB Mkr1 1.736 410 § GHz NextPeak
19 deidiv Ref 26.80 dBm -16.199 dBm
s Next Pk Right||
B.580
Next Pk Left||
-3.20
13.2 . -13ﬂﬂdﬁ=m|
Marker Delta|
2232
-332
Mkr—CF
-43.2 |
e Mkr—RefLvi|
-632
More|
Start 1.71000 GHz Stop 1.75500 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.33 ms (10001 pts)
IMSG 'STATUS

Channel 1412, 1710MHz~1755MHz
Note: The signal beyond the limit is the signal transmitted by EUT.

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:27:39 PM Jan 25, 2019
Marker 1 3.462732000000 GHz | Avg Type: Log-Pwr TRAGE|] - 356 Peak Search
Tnput: RF PNO: Fast Trig: Free Run Avg|Hold: 34/100 TYPE [ ittty
IFGain:Low #Atten: 30 dB pET|P MK NN
NextPeak
Ref Offset 6.8 dB Mkr1 3.462 7 GHz
1ngdeiv Ref 26.80 dBm -35.358 dBm
188 Next Pk Rightj]
6.80
Next Pk Left]
-3.20
132 15,00 dBmj
Marker Deltal
-23.2
-33.2
Mkr—CF|
432 by 1| — "
= Mkr—RefLv|
-63.2
More|
Start 1.755 GHz Stop 20.000 GHz 10f2
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 46.0 ms (10001 pts)
IMSG STATUS

Channel 1412, 1755MHz~20GHz

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

Band Edges Compliance-FCC 22.917(b)/24.238(b)/ 27.53(h)

WCDMA band II

REL99 Mode:

Il Agilent Spectrum Analyzer - Swept SA

ALIGNAUTO

Marker 1 1.850000000000 GHz

Tnput: RE

Ref Offset 6.8 dB

10 dBidiv Ref 26.80 dBm
Leg

PNO: Far
IFGain:Low

| Trig: Free Run

#Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold»100/100

Mkr1 1.850 000 0 GHz

16.8

Center 1.850000 GHz
#Res BW 51 kHz

MSG

#VBW 150 kHz

Sweep 2.00 ms (10001 pts)

STATUS.

06:29:08 PM 1an 25, 2019
TRA 5456 Marker
TYPE| M ity
DET|P NMMNM N
SelectMarker’
1
-20.559 dBm
Normal
Delta}l
713mdﬁ=m|
Fixed
O
Properties»
More|
Span 5.000 MHz 10f2

Channel 9262

Il Agilent Spectrum Analyzer - Swept Sk

500

SEMNSE:IMT]|

ALIGNAUTO

06:30:02 PM 1an 25, 2019

Avyg Type: Pwr(RMS) TRACE‘ 3456 TracelDet
Input: RE PNO: Trig: Free Run Avg|Held:>100/100 T
e IFGain:L?n:Nl:) #Atten: 30 dB Er|A N T Select Trace
Mkr1 1.910 000 0 GHz Trace 1
Ref Offset 5.8 dB
0 geidiv__Ref 26.80 dBm -19.762 dBm
Detector|
168 Average »
Auto Man|{
680
Preset
320 Detectors
432 713.UUdB:m|
0 Clear Trace
232
332
Clear All Traces
432
532 Preset||
All Traces
632
More
Center 1.910000 GHz Span 5.000 MHz 20f3
#Res BW 51 kHz #YBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

50 9 AC SEMSE:INT| ALIGMAUTO 06:29:14 PM 1an 25, 2019
Marker 1 _1.850000000000 GHz |_|_ri9_Free Run ::gglgmﬂ-;é;%\gr L IEEREY: Marker
Input:RF PNO:F : : [
et u=(;ain:Lz:wrw‘:J #atten: 30 dB BEjP NNRNN Select Marker |
Mkr1 1.850 000 0 GHz 1
Ref Offset 6.8 dB
[0 geidiy_Ref 26.80 dBm -20.884 dBm
158 Normal
B.580
Delta}l
-3.20
432 -13ﬂﬂd5£
9] Fixed
-232
-33.2 fenft—p
[s)
432
e Properties »,
-E32
More|
Center 1.850000 GHz Span 5.000 MHz 1of2
#Res BW 51 kHz #VBW 150 kHz Sweep 2.00 ms (10001 pts)
IMSG STATUS

Channel 9262

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:53:01 PM Jan 25, 2019
| Avg Type: Pwr(RMS) TRACE[1 - 345 6 Trace/Det
Tnput: RE PNO- F Trig: Free Run Avg|Hold:>100/100 TYPE [ ittt
" IFGain:Lanrw‘:] #Atten: 30 dB /A NNRNN Select Trace
Ref Ofset 6.3 B Mkr1 1.910 000 0 GHz Trace 1
{0 deidiv__Ref 26.80 dBm -18.821 dBm
og
Detector
168 Average P
Auto Manii
6.80
Preset
-3.20 Detectors
432 713mdﬁ=m|
Clear Trace
-23.2
-33.2
Clear All Traces
-43.2
53,2 Preseti
All Traces
-63.2
More|
Center 1.910000 GHz Span 5.000 MHz 20f3
#Res BW 51 kHz #VBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 9538

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band V

REL99 Mode:

Il Agilent Spectrum Analyzer - Swept Sk

S0Q AL SEMSE:INT| ALIGN AUTO 06:54:23 PM Jan 25, 2019 .
Display Line -13.00 dBm Avy Type: Pwr(RMS) TRACE[ -3 -5 5 Display
- N Trig: Free Run Avg|Held:>100/100 T
Input: R PHO:Tar C+2 pasten: 30 4B oETjA NN
Annotation»
Ref Offset 6.5 dB Mkr1 824.000 0 MHz
19 geiciy__Ref 26.50 dBm -15.546 dBm
e Title»
6.50
Graticule
350 On Off|
=13.00 dbn|
a5 0 Display Line
-13.00 dBm
235 s On Off|
335
435
System
e Display»
Settings
-B3.5
Center 824.000 MHz Span 5.000 MHz
#Res BW 51 kHz #/BW 150 kHz* Sweep 2.67 ms (10001 pts)
[MSG STATUS

Channel 4132

Il Agilent Spectrum Analyzer - Swept SA

S0Q AC SEMSE:INT) ALIGN AUTO 06:55:02 PM Jan 25, 2019 Mark
Marker 1 849.000000000 MHz | Trig: Free R ;\vslgv&e: mm(l;«is) ez 5 5 8 arker
1 : RF PNO: F rig: Free Run wvg|Hold:>
npu W eamow ™ #Atten: 30 4B oerl 1 SelectMarker |
MKkr1 849.000 0 MHz 1
Ref Offset 6.5 dB
19geici__Ref 26.50 dBm -19.073 dBm
155 Normal
B.50
Deltayl
-3.50
435 -13.00:18:m|
Fixed
-2358
-338
O
-43.5
e Properties >,
-B3.5
More
Center 849.000 MHz Span 5.000 MHz 10f2
#Res BW 51 kHz #YBW 150 kHz* Sweep 2.67 ms (10001 pts)
[MSG STATUS

Channel 4233

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

50 9 AC SEMSE:INT| ALIGMAUTO 06:54:28 PM 1an 25, 2019
Center Freq 824.000000 MHz | Trig: Free R :Vsu_':'v&ﬁ :’:&;mﬂs) Ti/:i o Frequency
n n rig: Free Run wg|Held:>
Input: P PHO:Tar G asten: 30 B DET|A N
Ref Ofset 6.5 dB Mkr1 824.000 0 MHz Auto Tune
[0 geidiy_Ref 26.50 dBm -15.546 dBm
CenterFreq||
155 824.000000 MHz
B.50
StartFreq|
L350 821.500000 MHz
135 ‘ 13,00 dEin]
Stop Freq(|
826.500000 MHz
-235 e
335 CF Step
500.000 kHz,
Auto Man
-435
535 Freq Offset
0 Hz
-E35
Center 824,000 MHz Span 5.000 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 4132

Il Agilent Spectrum Analyzer - Swept SA

509 AC SEMSE:INT) ALIGN AUTCO 06:55:07 PM Jan 25, 2019
Marker 1_849.000000000 MHz | Aivg Type: Pwr(RMS) TRACE[1T0 345 6 Marker
Tnput: RE PNO: Far Trig: Free Run Avg|Hold:>100/100 TYPE [ ittt
IFGain:Low #Atten: 30 dB /A NNRNN SelectMarker’
Ref Offset 6.5 dB Mkr1 849.000 0 MHz 1
[0 geidiy_Ref 26.50 dBm -18.111 dBm
155 Normal
B.50
Delta}l
-3.80
435 -13.00 dB:ml
Fixed
-235
-3385 -
[s)
-435
A Properties »,
-E35
More|
Center 849.000 MHz Span 5.000 MHz 10f2
#Res BW 51 kHz #VBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 4233
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band IV

REL99 Mode:

Il Agilent Spectrum Analyzer - Swept Sk

508 AC SENSE:INT] ALIGNAUTO 06:56:05 PM Jan 25, 2019 .
Display Line -13.00 dBm Avg Type: Pwr(RMS) MACE[[ =556 Display
- N Trig: Free Run Avg|Held:>100/100 T
Input: R PHO:Tar C+2 pasten: 30 4B oETjA NN
Rof Ofeet 6.5 B Mkr1 1.710 000 0 GHz|  Annotation®
19 geiciy_Ref 26.80 dBm -20.801 dBm
. Title»
680
Graticule
-3.20 On Off|
ez S Display Line
) -13.00 dBm
232 On off
-332
432
System
e Display»
Settings
-B3.2
Center 1.710000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 1312

Il Agilent Spectrum Analyzer - Swept SA

509
Marker 1 1.755000000000 GHz

Input: RF

Ref Offset 6.8 dB

10 dBidiv. Ref 26,80 dBm
Log

16.8

B.A0

2320

S132

-2572

-332

4372

-6372

-632

Center 1.755000 GHz
#Res BW 51 kHz

MSG

AC SEMSE:INT) ALIGN AUTO 06:56:35 PM Jan 25, 2019
| Avy Type: Pwr(RMS) TRACE 3456 Marker
PNO: F Trig: Free Run Avg|Held:>100/100 THPE
IFGain:Lan:N(I) #Atten: 30 dB oeta SelectMarkef.
Mkr1 1.755 000 0 GHz 1
-20.473 dBm
Normal
Deltayl
-13.00 dﬂg
O Fixed
O
Properties »
More
Span 5.000 MHz 1of2
#YBW 150 kHz* Sweep 2.67 ms (10001 pts)
STATUS

Channel 1513
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No.: SRTC2019-9004(F)-19011703(B)

FCC ID: 2ADOBHLTEZ215E

HSDPA Mode:

Il Agilent Spectrum Analyzer - Swept SA

508 AC SEMSEINT]| ALIGN AUTO 06:56:11 PM 1an 25, 2019 .
Display Line -13.00 dBm | Avg Type: Pwr(RMS) LIIEERET Display
n n Trig: Free Run Avg|Hold:>100/100 TYPE| M ivhiiobi
Input: P PHO:Tar G asten: 30 B DET|A N
Ref Ofset 6.3 dB Mkr1 1.710 000 0 GHz|  Annotation>
[0 geidiy_Ref 26.80 dBm -22.799 dBm
s Title»
B.580
Graticule
-3.20 Oon Off|
132 S Display Line
0 -13.00 dBm
232 Oon Off|
-332
432
System
e Display»
Settings
-E32
Center 1.710000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 2.67 ms (10001 pts)
IMSG STATUS

Channel 1312

Il Agilent Spectrum Analyzer - Swept SA

ALIGN AUTD 0f:56:44 PM 1an 25, 2019

PNO: Far
IFGain:Low

| Trig: Free Run

#Atten: 30 dB

Avg Type: Pwr(RMS)
Avg|Hold>100/100

TRACE[1]2 3456
TYPE| M ity
DET|A N MK

Mkr1 1.755 000 0 GHz
-20.735 dBm

SelectMarker’
1

1300 dbm]

509
Marker 1 1.755000000000 GHz
Input: RF
Ref Offset 6.8 dB
10 dBidiv Ref 26.80 dBm
Leg
168
B.80
-3.20
-13.2
-232
-332
-43.2
-53.2
-B3.2
Center 1.755000 GHz
#Res BW 51 kHz
[MSG

Span 5.000 MHz
Sweep 2.67 ms (10001 pts)

STATUS.

#VBW 150 kHz*

Normal

Delta}l

Fixed

Properties»

10f2

Channel 1513
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

Frequency Stability-FCC Part2.1055/22.355/24.235/27.54

WCDMA band I
REL99 Mode:
o Test Result (ppm)@NV
VB EEETEE) Channel 9262 Channel 9400 Channel 9538
0 0.013 0.017 -0.015
+10 0.010 -0.016 0.015
+20 0.019 0.017 0.003
+30 -0.011 0.004 0.011
+35 0.018 0.011 -0.015
Voltage Test Result (ppm)@NT
Channel 9262 Channel 9400 Channel 9538
LV 0.002 0.003 0.004
HV 0.004 0.004 0.002
HSDPA Mode:
o Test Result (ppm)@NV
VB EEETEE) Channel 9262 Channel 9400 Channel 9538
0 0.003 -0.010 0.017
+10 0.008 0.017 0.011
+20 -0.008 0.007 0.006
+30 0.011 0.015 0.016
+35 0.004 0.015 -0.016
Test Result (ppm)NT
WelEgs Channel 9262 Channel 9400 Channel 9538
LV 0.008 0.011 0.003
HV 0.006 0.002 0.008

The State Radio_monitoring_center Testing Center (SRTC) Page number: 58 of 69

Tel: 86-10-57996183
Fax: 86-10-57996388 V1.0.0



e .

No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band V

REL99 Mode:
o Test Result (ppm)@NV
Temperature(*C) Channel 4132 Channel 4183 Channel 4233
0 0.017 0.001 0.004
+10 0.011 -0.001 -0.018
+20 -0.007 0.008 0.009
+30 0.010 0.009 0.005
+35 0.002 -0.008 -0.002
Test Result (ppm)@NT
Valtage Channel 4132 Channel 4183 Channel 4233
LV 0.009 -0.003 0.008
HV 0.004 0.005 0.007
HSDPA Mode:
o Test Result (ppm)@NV
TERTREEIEC Channel 4132 Channel 4183 Channel 4233
0 0.004 0.004 0.008
+10 -0.014 0.020 -0.008
+20 0.020 -0.004 0.019
+30 0.018 0.006 0.008
+35 0.016 0.014 0.002
Voltage Test Result (ppm)@NT
9 Channel 4132 Channel 4183 Channel 4233
LV 0.015 -0.004 0.006
HV 0.002 0.008 -0.003
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band IV

REL99 Mode:
o Test Result (ppm)@NV
Temperature(*C) Channel 1312 Channel 1412 Channel 1513
0 0.003 0.018 -0.006
+10 0.019 -0.009 0.018
+20 -0.001 0.009 0.017
+30 0.016 0.001 0.004
+35 0.006 0.020 -0.011
Voltage Test Result (ppm)@NT
9 Channel 1312 Channel 1412 Channel 1513
LV 0.011 -0.002 0.009
HV 0.016 0.010 0.007
HSDPA Mode:
o Test Result (ppm)@NV
Temperature(°C) Channel 1312 Channel 1412 Channel 1513
0 0.007 0.019 -0.005
+10 -0.012 0.004 -0.001
+20 0.005 -0.012 0.017
+30 -0.002 -0.008 0.010
+35 0.011 0.014 0.010
Test Result (ppm)@NT
Valtage Channel 1312 Channel 1412 Channel 1513
LV -0.003 0.011 0.009
HV 0.007 0.004 0.004
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Peak-Average Ratio -FCC Part 24.232(d)/ 27.50(d)(5)

WCDMA band Il

REL99 Mode:
Tl Agilent Spectrum Analyzen - Power Stat CCDFE
50 9 AC SEMSE:INT| ALIGMAUTO 06:58:07 PM 1an 25, 2019
Center Freq 1.880000000 GHz | Center Freq: 1830000000 GHz Radio 5td: None Frequency
Tnput: RE Trig: Free Run Counts:8.07 MM0.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %
CenterFreq||
22.36 dBm 1.880000000 GHz
52.90 % at 0dB 10°%
1%
10.0 % 1.73 dB 01 %
1.0% 2.73 dB
CF Step
0.1% 3.24dB 001 o 5000000 MHz
001%  3.49dB ' Auto Man
0.001% 3.60dB Freq Offset
0.0001 % 3.67dB 0.001 % 0 Hz|
Peak 3.71dB
26.07 dBm )
0.0001 A]DdB 20dB
Info BW 5.0000 MHz
IMSG STATUS

HSDPA Mode:
Tl Agilent Spectrum Analyzen - Power Stat CCDFE
50 9 AC SEMSE:INT| ALIGMAUTO 06:58:15 PM 1an 25, 2019
Center Freq_1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
Tnput: RE Trig: Free Run Counts:1.26 MM0.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %
Center Freq|
22.37 dBm 1.880000000 GHz
52.72 % at 0dB 10%
1%
10.0 % 1.72dB 0.1 %
1.0% 2.72dB
CF Ste
0.1% 3.24dB 001 % 5000000 MHz
001%  3.48dB ' futo Man
0.001% 3.61dB FreqOffset
0.0001 % 3.70dB 0.001 % 0 Hz
Peak 3.70dB
26.07 dBm )
0.0001 /{]DdB 20dB
Info BW 5.0000 MHz
[MSG STATUS
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WCDMA band IV

REL99 Mode:

Tl Agilent Spectrum Analyzen - Power Stat CCDFE
50 9 AC SEMSE:INT| ALIGMAUTO 06:59:09 PM 1an 25, 2019

Center Freq 1.732400000 GHz | Center Freq: 1.732400000 GHz Radio Std: None Frequency
Tnput: RE Trig: Free Run Counts:2.09 MM0.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %
CenterFreq||
22.68 dBm 1.732400000 GHz
52.37 % at 0dB 10%
1%
10.0 % 1.73 dB 0.1 %
1.0% 2.77dB
CF Step
0.1% 3.33dB 001 % 5.000000 MHz
001%  3.59dB ' pute Man
0.001% 3.74dB Freq Offset
0.0001 % 3.80dB 0.001 % 0Hz
Peak 3.81dB
26.49 dBm )
0.0001 A]DdB 20dB
Info BW 5.0000 MHz
(MSG STATUS

HSDPA Mode:

Il agilent Spectrum Analyzer - Pawer Stat CCDF

S0Q AC SENSE:INT| ALIGNAUTO 06:59:18 PM Jan 25, 2019
[Center Freq 1.732400000 GHz | Center Freq: 1732400000 GHz Radio Std: Nene Frequency
Tnput: RF Trig: Free Run Counts:2.04 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %
Center Freqj|
22.67 dBm 1.732400000 GHz|
52.55 % at 0dB 10°%
1%
10.0 % 1.73dB 0.4 %
1.0 % 2.78 dB
CF Ste
0.1% 3.33 dB ot % 5.000000 MHE
001%  3.60dB ' pute Man
0.001% 3.73dB FreqOffset
0.0001 % 3.82dB 0.001 % 0 Hz,
Peak 3.84 dB
26.51 dBm )
0.0001 % odb 20 db
Info BW 5.0000 MHz
q IMSG STATUS
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WCDMA band V

REL99 Mode:

Tl Agilent Spectrum Analyzen - Power Stat CCDFE

ALIGMAUTO 06:59:52 PM 1an 25, 2019
Center Freq 836.600000 MHz | Center Freq: 836.600000 MHz Radio Std: None Frequency
Tnput: RE Trig: Free Run Counts:2.49 MM0.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %

CenterFreq||
23.25dBm 836.600000 MHz
54.53 % at 0dB 10%

1%
10.0 % 1.59 dB 0.1 %
1.0% 2.45dB
CF Ste
0.1% 2.90 dB 001 % 5.000000 MH':
001%  3.12dB ' pute Man
0.001% 3.24dB Freq Offset
0.0001 % 3.29dB 0.001 % 0Hz
Peak 3.36 dB
26.61 dBm )
0.0001 A]DdB 20dB
Info BW 5.0000 MHz
(MSG STATUS

HSDPA Mode:

Tl Agilent Spectrum Analyzen - Power Stat CCDFE

ALIGNAUTO 06:59:59 PM 1an 25, 2019
Center Freq 836.600000 MHz | Genter Freq: 836.600000 MHz Radio Std: None Frequency
Tnput: RE Trig: Free Run Counts:1.65 MM0.0 Mpt
#IFGain:Low #Atten: 30 dB
Average Power
100 %
CenterFreq||
23.29 dBm 836.600000 MHz,
54.49 % at 0dB 10%
1%
10.0 % 1.59 dB 0.1 %
1.0 % 2.44 dB
CF Ste
0.1% 2.90dB _— 5000000 MH2
001%  3.11dB ' pute Man
0.001% 3.21dB Freq Offset
0.0001 % 3.25dB 0.001 % 0 Hz
Peak 3.26 dB
26.55 dBm )
0.0001 A]DdB 20dB
Info BW 5.0000 MHz
(MSG STATUS
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

APPENDIX B — TEST DATA OF RADIATED EMISSION

WCDMA band Il
Test result:
WCDMA Mode:
Channel 9662
Power Limited .
Frequency (MHz) (dBm) (dBm) Polarization
2456.59 -49.08 -13 Vertical
2781.80 -47.68 -13 Horizontal
3725.71 -39.77 -13 Vertical
6677.35 -39.66 -13 Vertical
9958.69 -37.53 -13 Vertical
17822.24 -35.19 -13 Vertical
Channel 9800
Power Limited .
Frequency (MHz) (dBm) (dBm) Polarization
2456.24 -49.65 -13 Vertical
2777.89 -47.99 -13 Vertical
3727.53 -40.04 -13 Vertical
6679.84 -39.94 -13 Vertical
9958.91 -37.49 -13 Vertical
17825.01 -34.19 -13 Horizontal
Channel 9938
Power Limited .
Frequency (MHz) (dBm) (dBm) Polarization
2457.00 -49.26 -13 Vertical
2776.77 -48.51 -13 Horizontal
3730.22 -39.81 -13 Vertical
6676.80 -40.34 -13 Vertical
9962.27 -37.77 -13 Vertical
17821.28 -34.20 -13 Vertical
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

e
HSDPA/HSUPA Mode:
Channel 9662
Frequency (MHz) PO LmiEs Polarization
(dBm) (dBm)
2459.64 -49.07 -13 Vertical
2776.69 -A7.77 -13 Vertical
3725.69 -40.12 -13 Vertical
6679.55 -39.43 -13 Horizontal
9959.37 -38.21 -13 Vertical
17822.45 -34.57 -13 Vertical
Channel 9800
Frequency (MHz) IE) dogvrﬁ)r L('drgtrﬁ;j Polarization
2460.46 -49.47 -13 Vertical
2779.05 -47.23 -13 Vertical
3727.33 -39.69 -13 Vertical
6675.70 -40.84 -13 Vertical
9960.47 -37.36 -13 Vertical
17825.40 -33.93 -13 Vertical
Channel 9938
Frequency (MHz) IE) dogvrﬁ)r L('drgtrﬁ;j Polarization
2459.56 -49.60 -13 Vertical
2777.81 -48.02 -13 Vertical
3727.60 -40.56 -13 Vertical
6675.08 -40.62 -13 Vertical
9962.54 -36.98 -13 Horizontal
17823.30 -34.21 -13 Horizontal
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

WCDMA band IV

We chose DIV Ant to perform the test for the worst case.

Test result:
WCDMA Mode:
Channel 1537
Frequency (MHz) IE) dogvrﬁ)r L('drgtrﬁs Polarization
2457.22 -49.09 -13 Vertical
2774.91 -47.65 -13 Vertical
3728.28 -40.85 -13 Vertical
6674.06 -40.18 -13 Vertical
9960.56 -37.35 -13 Horizontal
17824.64 -34.59 -13 Vertical
Channel 1637
Frequency (MHz) IE) dol;/vrﬁ)r L('drgtn(:;j Polarization
2459.01 -49.25 -13 Vertical
2777.07 -47.96 -13 Vertical
3728.88 -40.57 -13 Vertical
6678.77 -40.28 -13 Vertical
9960.33 -37.08 -13 Vertical
17819.81 -34.22 -13 Vertical
Channel 1738
Frequency (MHz) I(D doE\;Nne])r L('dngtn?;j Polarization
2459.49 -49.65 -13 Vertical
2778.32 -47.37 -13 Horizontal
3730.62 -40.86 -13 Horizontal
6675.72 -40.05 -13 Vertical
9960.57 -37.15 -13 Vertical
17822.99 -33.55 -13 Vertical
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

BRI R et
HSDPA/HSUPA Mode:
Channel 1537
Frequency (MHz) IE) dol;/vrﬁ)r L('drgtni;j Polarization
2457.63 -49.87 -13 Vertical
2780.24 -47.54 -13 Vertical
3724.52 -40.44 -13 Vertical
6677.03 -39.96 -13 Vertical
9958.73 -37.63 -13 Horizontal
17824.75 -34.73 -13 Vertical
Channel 1637
Frequency (MHz) I(D doE\;Nne])r L(ldn|13|tn?;j Polarization
2457.82 -49.22 -13 Vertical
2779.40 -46.90 -13 Horizontal
3728.32 -40.83 -13 Vertical
6676.51 -40.03 -13 Vertical
9961.77 -37.19 -13 Vertical
17821.93 -34.18 -13 Vertical
Channel 1738
Frequency (MHz) I(Ddogvrs)r L(I(;gtrﬁ;j Polarization
2462.12 -49.33 -13 Vertical
2776.72 -47.19 -13 Vertical
3726.48 -40.73 -13 Vertical
6676.58 -40.69 -13 Vertical
9961.86 -37.60 -13 Horizontal
17821.42 -34.22 -13 Vertical
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WCDMA band V
We chose Main Ant to perform the test for the worst case.

Test result:
WCDMA Mode:
Channel 4357
Frequency (MHz) Tdogvrﬁ)r L('(;nE:trﬁ;j Polarization
1646.70 -52.65 -13 Vertical
1668.16 -50.86 -13 Vertical
2534.05 -43.79 -13 Vertical
2575.06 -44.34 -13 Vertical
8961.50 -39.31 -13 Vertical
9971.09 -36.52 -13 Vertical
Channel 4408
Frequency (MHz) IE) dol;/vrﬁ)r L('drgtni;j Polarization
1647.41 -51.88 -13 Vertical
1666.03 -51.20 -13 Horizontal
2533.48 -44.10 -13 Horizontal
2576.98 -44.23 -13 Vertical
8961.88 -40.13 -13 Vertical
9969.82 -35.58 -13 Vertical
Channel 4458
Frequency (MHz) I(D doE\;Nne])r L(ldn|13|tn?;j Polarization
1648.26 -52.58 -13 Vertical
1663.87 -51.72 -13 Horizontal
2534.61 -43.53 -13 Vertical
2574.42 -43.44 -13 Vertical
8964.52 -39.77 -13 Vertical
9973.35 -36.71 -13 Vertical
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No.: SRTC2019-9004(F)-19011703(B)
FCC ID: 2ADOBHLTE215E

[
HSDPA/HSUPA Mode:
Channel 4357
Frequency (MHz) IE) dol;/vrﬁ)r L('drgtni;j Polarization
1650.54 -52.32 -13 Vertical
1666.74 -51.04 -13 Vertical
2536.01 -44.30 -13 Vertical
2576.74 -43.47 -13 Horizontal
8966.61 -38.98 -13 Vertical
9969.69 -35.46 -13 Vertical
Channel 4408
Frequency (MHZz) I(D doE\;Nne])r L(ldn|13|tn?;j Polarization
1648.67 -52.37 -13 Vertical
1667.23 -51.30 -13 Vertical
2534.97 -44.17 -13 Horizontal
2577.18 -44.25 -13 Vertical
8964.65 -39.77 -13 Vertical
9973.17 -35.79 -13 Vertical
Channel 4458
Frequency (MHz) I(D doE\;Nne])r L(ldn|13|tn?;j Polarization
1647.63 -52.20 -13 Vertical
1667.69 -51.02 -13 Vertical
2535.75 -44.30 -13 Vertical
2575.13 -44.57 -13 Vertical
8963.08 -40.31 -13 Vertical
9968.13 -36.77 -13 Vertical

---End of Test Report---
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